
 
 
 
 
 
 
 
 

  
 

 

 
 

 
 

 
  

Republic of Palau Water Treatment 
Plants – Preliminary Assessment 

U.S. Department of the Interior 
Bureau of Reclamation 
Office of Insular Affairs July 2020 



 

 

 
 
 
 
 
 
 
 
 

  
   

 
  

 

 
 

 
 

   
  

 
  

   
  

 
  

 

  
 

Mission Statements 
The U.S. Department of the Interior (DOI) conserves and manages the 
Nation’s natural resources and cultural heritage for the benefit and 
enjoyment of the American people, provides scientific and other 
information about natural resources and natural hazards to address 
societal challenges and create opportunities for the American people, and 
honors the Nation’s trust responsibilities or special commitments to 
[...]
becomes trapped in the media pores causing the water level to rise in the backwash pipe on the 
opposite side of the tank.  The filtration cycle proceeds until the water level reaches the high point 
in the backwash pipe, which triggers a backwash cycle. During filter backwash, the water in the 
backwash chamber reverses the flow direction back into the collection chamber and then upward 
through the media, which washes the accumulated sediment out through the backwash pipe. 
Figure 6 shows flow schematics during filtration and backwashing.  Backwashing continues until the 
water level in the backwash chamber drops sufficiently to expose the end of the siphon break line. 

11 



     

   
  

 
 

 
      

  
 

   
    

   
 

   
    

  
 

  
     

   
    

    
   

   
   

   
    

  

Republic of Palau Water Treatment Plants 

At that point, air is drawn into the backwash pipe, the backwash is stopped, and a new filtration 
cycle commences. Backwash flows are discharged outside the yard into a nearby drainage channel, 
which flows back to the river. 

Figure 6.—AVGF flow schematics for filtration (left) and backwashing (right). 

A fine-grained sand is used for the single media filtration. A few 50-pound sacks of blasting sand 
were observed in storage at a couple of the plant sites, and plant operators indicated they were left 
over from past media replacement.  The sand is placed to a depth of 2 feet on a steel plate, which 
separates the collection chamber from the upper chamber. The steel plate is fitted with 2-inch-
diameter screen strainers through which the filtrate flows into the collection chamber. 

The filtration tanks range in size from about 5 to 10 feet in diameter, which equates to a flow 
capacity between about 40 and 160 gallons per minute (gpm), respectively, based on a nominal 
filtration rate of 2 gpm per square foot of filter area (per PPUC documentation). 

Chlorine Disinfection.—Many of the direct filtration plants originally installed chlorine injection 
systems for disinfection of the filtered water. Over the years, plant operators were not able to 
perform maintenance and obtain needed replacement parts thus the chlorine injection systems 
became inoperable. Only the Aimeliik Mongami plant currently uses a metered chlorine injection 
system, which is injected through a static mixer into the inlet pipe of the clearwell tank. All other 
direct filtration plants use 3-inch calcium hypochlorite tablets, which are manually placed through a 
hatch into a mixing trough where the filtered water enters at the top of the clearwell tank.  The 
contact chamber for most of the tablet systems do not provide complete flow contact with the 
chlorine tablets, and the clearwell basins do not contain baffles or other flow devices to control 
chlorine contact time as the water flows from the inlet to the outlet of the clearwell. A typical 
clearwell is shown in figure 7 and a typical tablet chlorination system is shown in figure 8. 

12 



  

 
     

 
            

Preliminary Assessment 

Figure 7.—The concrete disinfection clearwell at Ngardmau plant. 

Figure 8.—Three-inch chlorination tablets stacked within plastic tubes at the Ngchesar plant clearwell. 

13 



     

  
    

    

 
 

 
  

   
   

  
   

  
   

   
 

    
   

 
  

  
 

   
   

 
  

 
    

   
   

   
   

  
  

 
  

 
 

     
 

 
  

 
  

    

 

Republic of Palau Water Treatment Plants 

The concrete clearwell tanks range in size from approximately 20,000 to 50,000 gallons. A typical 
20,000-gallon tank measures 16 feet x 16 feet x 14 feet high. There are commonly one or two 
clearwell tanks within each treatment yard. The disinfected water exits the clearwell near the bottom 
of the tank and either flows by gravity to PPUC customers or is pumped to one or more distribution 
tanks located at a higher elevation.  Additional tablet chlorination is applied at each distribution tank, 
which discharges into a gravity flow distribution pipeline to customers. 

Operations and Maintenance.—The direct filtration plants are typically operated between 8 and 
16 hours per day and are staffed by two or more operators with morning and afternoon shifts, 
7 days per week. The treatment systems are not equipped with flow measurement devices although 
PPUC staff indicated that procurement and installation of flowmeters are among the project 
proposals under consideration for funding. Due to lacking flow measurement, plant operators rely 
on water level measurements within the clearwell tank to adjust plant operating hours and pumping 
operations. The water level is monitored using a float connected with a string to an external weight, 
such as a plastic jug hanging against the wall (see figure 7). 

Plant operators stated that automatic backwashing of the filter tanks occurs two or more times per 
day. Additionally, all operators perform one or more manual backwashing cycles during both the 
morning and afternoon shifts, depending on the clarity of the filter effluent.  There is no equipment 
or instrumentation to measure turbidity, therefore, manual backwashing is performed when 
operators visually observe particle breakthrough in samples, which are collected multiple times each 
day from filter effluent sample ports.  Visual turbidity spikes occur in response to precipitation 
events resulting in more frequent backwashing of the filters. The operators report that the filter 
sand media is replaced about every 3 years. 

The plant operators monitor disinfection performance using two Hach testing kits—Pathogen 
Screen Field Test Kit (catalog number 2859100) and the Free and Total Chlorine Test Kit (catalog 
number 1454200). The pathogen test kits are not effective as the reagents are used to identify only 
sulfur producing bacteria and require the use of an autoclave, which the operators do not possess. 
The chlorine test kits, however, should yield accurate results if the testing procedures are followed. 
The operators stated that they try to maintain residual chlorine levels between 0.2 and 1.0 milligrams 
per liter (mg/L) in the treated effluent; however, they also report that it is difficult to maintain 
chlorine residual within this range using the manual tablet chlorination system within the clearwell. 
Sometimes the effluent chlorine concentrations are too high and sometimes too low. 

The plant operators live within the district served by their plants and do their best to optimize 
treatment performance, but the limitations of the equipment, instrumentation, and supplies do not 
provide adequate controls to ensure safe drinking water supplies.  Consequently, most PPUC 
customers do not drink the treated water without boiling it first. Many residents use catchment 
basins to harvest rainwater or purchase bottled water for drinking supplies. 

Most of the direct filtration plants were constructed between the late 1980s and late 1990s, and are 
in an outdoor tropical environment subject to frequent precipitation and saline humidity from the 
surrounding ocean air.  These conditions promote corrosion of the metal and concrete materials of 
construction.  Although many of the tanks and pipes were sandblasted and recoated about 2 years 
ago, some of the equipment and infrastructure at the sites showed significant signs of corrosion and 
leaking, including above-ground pipes, tanks (both steel and concrete), valves, and pumps. 

14 



  

 
     

 
 
 

  

 
     

Preliminary Assessment 

Breakdowns of mechanical and electrical equipment are common occurrences.  Inoperable pumps 
and valves were awaiting repair or replacement at most sites. Examples of corrosion and leaking are 
shown in figures 9 and 10. 

Figure 9.—Concrete efflorescence and spalling on the Ngatpang Mechebechubel clearwell tank. 

15 



     

 
          

Republic of Palau Water Treatment Plants 

Figure 10.—Corrosion of the backwash pipe on the Ngatpang Mechebechubel filter tank. 

16 



  

 
 

 
    

 
  

 
    

   
    

       
 

    

 
 

     
   

  
    

 
 

 
  

    
   

  
 

 
   

  
 

   
 

  

   
   

  

Preliminary Assessment 

Airai Plant 
The Airai plant is a 4-million gallons per day (MGD) surface water treatment plant located at the 
southern end of Babeldaob Island in the State of Airai.  The plant was upgraded to its current 
configuration in 1989, and provides drinking water to the State of Airai and Koror where about 
75 percent (%) of the population of Palau resides (about 15,000 residents).  Koror is an island 
connected by a causeway to Airai and is also the primary destination for the tourist industry. 

Airai Water Sources 
The Airai plant is supplied freshwater from two sources in the State of Airai—the Ngerikill River 
and Ngerimel Dam. About 3 MGD is pumped from the Ngerikill River and about 1 MGD flows by 
gravity from the reservoir at Ngerimel Dam. These two water sources generally meet the water 
demands of the Koror-Airai urban area, but are impacted by drought about every 5 to 10 years. 
During the drought of 2016, the reservoir was emptied, and water rationing was implemented for 
Koror-Airai. The Ngerimel Dam and Reservoir are shown in figure 11. 

Airai Water Treatment Process 
The Airai plant is a conventional water treatment process consisting of chemical feed, coagulation, 
flocculation, sedimentation, filtration, followed by disinfection. The water supply enters the 
treatment process at the subsurface concrete wet well. The feedwater is pumped from the wet well 
to the flocculation basins.  Three chemical injection ports provide dosing of aluminum sulfate (alum; 
for coagulation), soda ash (to raise the pH), and powdered activated carbon (PAC; to adsorb natural 
organic compounds for taste and odor control).  The chemicals are supplied in 50-pound sacks and 
mixed with water through hoppers inside a chemical mixing room prior to injection into the 
feedwater (no rapid mix system) between the wet well and the flocculation basin. 

The outdoor flocculation and sedimentation basins were constructed using common wall concrete 
construction. Flocculation proceeds from a high energy mixing chamber with mixers rotating at 
45 revolutions per minute (rpm) to a low energy mixing chamber with mixers rotating at 20 rpm. 
There are six parallel flocculation bays, which flow into three parallel sedimentation bays. A 
flocculation chamber is shown in figure 12. 

Sludge collected in the sedimentation bays is removed using a mechanical scraper and then pumped 
to sludge drying beds in the plant yard.  Sludge inputs are rotated among seven parallel sludge drying 
beds, each of which allow for up to 2 months of drying time.  After that, the dried sludge is removed 
and applied to local roads with compaction.  The sludge drying beds are shown in figure 13. 

The clarified water from the sedimentation bays flows by gravity to single media sand filtration.  The 
filtration is accomplished using five parallel AVGF tanks, which are identical in design and operation 
to the AVGF systems described in detail in the “Direct Filtration Plants” section of this report.  The 
Airai AVGF tanks are shown in figure 14.  Filtrate from the AVGF tanks flows by gravity to the 
clearwell, which is a baffled subsurface concrete basin enclosed in a building. 

17 



     

 
   

Republic of Palau Water Treatment Plants 

Figure 11.—The Ngerimel Dam and Reservoir. 

18 



  

 
     

Preliminary Assessment 

Figure 12.—Flocculation chamber at the Airai plant. 

19 



     

 

 

      

       

Republic of Palau Water Treatment Plants 

Figure 13.—The sludge drying beds at the Airai plant. 

Figure 14.—The filter tanks at the Airai plant. 

20 



  

 
 

    
   

 
    

 
 

 
      

Preliminary Assessment 

Soda ash is again added via a metering pump to raise the pH of the filtered water via a metering 
pump, which is injected into the pipe between the filter tanks and clearwell.  Disinfection is 
accomplished using granular calcium hypochlorite, which is supplied by 50-pound buckets and 
mixed with water in the chemical mixing room. A chemical metering pump is used to provide the 
required chlorine dose directly to the inlet basin of the clearwell, shown in figure 15.  High service 
vertical turbine pumps are used to distribute the finished water from the clearwell to the Koror-Airai 
service area. A schematic of the Airai water treatment process is shown in figure 16. 

Figure 15.—The inlet basin of the Airai plant clearwell. 

21 



     

 

 
   

   
      

  
  

 

 
 

   
  

  
    

    
    

  

Republic of Palau Water Treatment Plants 

Figure 16.—Flow  schematic  of  the  water  treatment  process  at  the  Airai p lant.  

Operations and Maintenance
The Airai plant is staffed by multiple operators for each of three shifts to provide 24-hour operation, 
7 days per week. The surface water source levels and intake screens are checked twice daily at the 
dam and river intake locations. There is very limited process instrumentation and automation. An 
in-line turbidimeter does not work so plant operators rely on manual turbidity measurements 
performed and recorded hourly on the raw feedwater, clarified water, and filtered water.  The 
manual measurements are made using a Hach 2100Q turbidimeter, but the operators do not 
calibrate this instrument.  The operators also perform and record residual chlorine measurements 
from the clearwell effluent using a Hach reagent test kit. 

The plant operators stated they perform daily calibration of chemical dosing and conduct daily 
coagulation jar tests to adjust the alum dose rate.  Soda ash is added to raise the pH in the raw 
feedwater (possibly to provide the optimal pH for coagulation) and the filtered water (presumably to 
create a non-corrosive finished water). However, operators lack the instrumentation to measure the 
pH.  The flowmeter at the beginning of the treatment process does not work, but there is a 
functioning Yokogawa flowmeter connected to the high service pump distribution pipe that 
provides instantaneous flow rate and flow totalizer measurements for treated flows leaving the plant. 

22 



  

    
    

   
  

    
  

 
 

 

 
  

  
   

  
  

    
 

  
   

   
 

    
  

   
  

   
     

   
 

    

 
     

   
    

    
  

  
 

Preliminary Assessment 

Automatic backwashing is functional on only two of the five AVGF tanks. Plant operators perform 
manual backwashing on all five tanks, as needed, based on the hourly turbidity measurements. 
Corrosion of metal materials is evident in piping, pumps, and tanks throughout the yard, and 
mechanical breakdowns are common due to the age and condition of system components. 
Although operators can meet the treatment performance requirements, substantial labor is required 
to operate and maintain the plant due to general deterioration of the equipment and lack of 
replacement parts, supplies, instrumentation, and controls. 

Peleliu Plant 
The Peleliu plant provides water for about 200 households, a school, and a diesel powerplant for the 
residents of Peleliu Island, which is located about 25 miles southwest of Koror. 

Peleliu Water Treatment Process 
The Peleliu plant is unique compared to all other PPUC plants in that it uses reverse osmosis (RO) 
to desalinate brackish ground water provided by six artesian wells within the plant yard.  Ground 
water from the artesian wells flows by gravity into a single wet well.  Vertical turbine pumps convey 
the well water to a tee where one branch flows to the RO system.  The second branch bypasses the 
RO system and, instead, is chlorinated using a metered chlorine injection system as shown in  
figure 17, and then flows to a distribution tank at a higher elevation outside the plant yard. The 
chlorinated ground water in the distribution tank is blended with the RO product water from a 
separate distribution tank at a wye in the pipeline, which conveys the treated water from the 
distribution tanks by gravity flow several miles to the town center. The RO concentrate and filter 
backwash are discharged to the surface of nearby mangrove swamps outside the plant yard. 

The RO system was designed and built by Hitachi Aqua-Tech Engineering in Singapore; it was 
installed and commenced operation in 2013. Onsite documentation indicates that the system was 
designed for a feedwater salinity of 1,200 mg/L of total dissolved solids (TDS) and a nominal 
80 gpm product water capacity.  The RO system is housed within an air-conditioned trailer and 
consists of a two-stage, 3x2 array of 4-inch membrane elements, shown in figure 18.  The supplied 
membrane elements are Hydranautics CPA5-LD, polyamide spiral-wound membranes; six membrane 
elements are housed within each of five Codeline pressure vessels fastened to a skid rack. 
Pretreatment components include pressure sand filtration, 1-micron cartridge filtration, and 
antiscalant chemical injection.  The RO product water is disinfected using a chlorine injection system. 

Operations and Maintenance
The RO system appears to be well maintained and operated. The plant operators record 
measurement data from the RO instrumentation and some calculated quantities on a daily operator 
logsheet. However, instrument calibration is not performed so the accuracy of these measurements 
and calculations is uncertain.  Except for residual chlorine measurements in the effluent, water 
quality parameters for the raw and treated water are not sampled and measured. The RO system is 
operated at 80% recovery using Hypersperse MDC150 as a scaling inhibitor at a dosage rate of 
2.3 mg/L. 

23 



     

 

 
              

              

Republic of Palau Water Treatment Plants 

Figure 17.—The chlorine injection system for the well water that is blended with RO product water. 

Figure 18.—The 3x2 array of 4-inch pressure vessels on the RO skid rack of the Peleliu plant. 

24 



  

   
  
  

    
 

 
   

  
  

 
 

 
   

    
       

  
 

 
  

  
    

   
 

 
     

       
      

   

Preliminary Assessment 

According to the plant operators, the RO system operation varies between 4 and 24 hours per day, 
although the chlorinated bypass flow is operated up to 18 hours per day.  RO system flowmeters 
indicate that it generates about 90 gpm of product flow to the RO distribution tank.  There are no 
blending controls or flowmeters to manage or monitor the rate of blending between the RO product 
water and the chlorinated bypass flow. 

The plant operators report that some local residents fill personal water jugs from the RO product 
distribution tank for drinking water supplies, but the remainder of the tank is blended with the 
chlorinated bypass flow to PPUC customers whom do not use the blended water for drinking 
without first boiling it. 

A brief glance through the daily operator logsheets finds that the RO feedwater salinity varies 
between 300 and 1,000 mg/L of TDS over several months as measured by system conductivity 
probes. The feedwater salinity is highest when the RO system is turned on each day and quickly 
drops about 30 to 40 percent within the first hour of operation for the remainder of the day. Due 
to lacking instrument calibration or confirmation tests, the accuracy of these salinity measurements 
is uncertain. 

The plant operators are knowledgeable about the pressure drop thresholds that trigger maintenance 
procedures for backwashing the pressure filters, replacing the cartridge filter, and cleaning and 
replacing the membrane elements. The pressure filters are backwashed when head loss reaches 
15 pounds per square inch (psi), which generally occurs at intervals between 2 and 3 weeks. 

Maintenance records indicate that particle fouling and scaling of membranes have not been an issue 
since 2014. On average, the cartridge filter is replaced yearly. The RO system is equipped with a 
clean-in-place chemical cleaning system for the membranes. According to the lead plant operator, 